Stan's Parts Shop

Stan & Patricia Griffiths
w7ni@easystreet.net

 

 
 
   
   
 
 
   
   
   
   
   
   
   
 
 
  Click on Hardware Type:  
 
Bolts / Nuts / Screws / Solder Lugs / Spacers / Washers / Misc

     
  #10 INTERNAL STAR WASHER

Part Number: 00189
Price: 10 for 50


 
 
 
  #8 EXTERNAL STAR WASHER

Part Number: 00190
Price: 10 for 50


 
 
 
  #8 SCREW HOLE. 5/8" OD. 1/16" THICK ALUMINUM

Part Number: 00195
Price: 10 for 50


 
 
 
  3/8" INSIDE STAR. FITS MOST STANDARD POTS.

Part Number: 00201
Price: 10 for 50


 
 
 
  WASHER. #2 FLAT.

Part Number: 00254
Price: 10 for 50


 
 
 
  WASHERS. #2. SPLIT LOCKWASHER.

Part Number: 00273
Price: 10 for 50


 
 
 
  WASHERS. #2. OUTSIDE STAR LOCKWASHER.

Part Number: 00300
Price: 10 for 50


 
     

 

 

 

 

Stan & Patricia Griffiths
18955 SW Blanton St
Aloha, OR 97007-1230
U.S.A.
w7ni@easystreet.net